
Parts Breakdown
Model MX-CN-0060 44390



Parts Breakdown
Model MX-CN-0060 44390



Parts Breakdown
Model MX-CN-0060 44390

Item No. Description Position Item No. Description Position Item No. Description Position

68050 Gear for 44390 1 68038 Bearing 6304 for 44390 41 68070 Bearing 6306 for 44390 81

68051 Coil Spring for 44390 2 68079 Circlips 52 for 44390 42 68106 Bearing 6007 for 44390 82

68052 Roller for 44390 3 68080 Circlips 72 for 44390 43 24999 Oil Seal for 44390 83

68053 Super Machine Parts for 44390 4 68081 Bushing for 44390 44 68107 Planetary Gear for 44390 84

68054 Level Drive Gear for 44390 5 68082 Gear for 44390 45 68108 Circlips for Shaft 30 for 44390 85

68055 Clutch Gear for 44390 6 68083 Gasket for 44390 46 68109 Working Shaft for 44390 86

68056 Bushing for 44390 7 68084 Pin 8x26 for 44390 47 68110 Operating Shaft for 44390 87

68057 Sleeve Clutch for 44390 8 65348 Nut M20 for 44390 48 68111 Running Clamp for 44390 88

68058 Clutch Gear for 44390 9 68085 Gear for 44390 49 68112 Bolt M10x25 for 44390 89

68059 Shaft Bushing for 44390 10 68086 Spring Washer 20 for 44390 50 68113 Agitator Joint Shaft for 44390 90

28665 Bearing 6209-Z for 44390 11 68087 Gear Wheel for 44390 51 67982 Flat Washer 10 for 44390 101

68060 Oil Seal for 44390 12 68088 Worm Gear for 44390 52 67983 Wire Whipper for 44390 102

68061 Bushing for 44390 13 68089 Flat Key 8x25 for 44390 53 67984 Slotted Screws M8x15 for 44390 103

68062 Nut M27x2 for 44390 14 68090 Circlips for Shaft 34 for 44390 54 67985 Spiral Hook for 44390 104

68063 Spring Washer 27 for 44390 15 25034 Circlips for Shaft for 44390 55 67986 Shaft for 44390 106

68059 Shaft Bushing for 44390 16 68091 Plug 2 for 44390 56 67987 Phillips Screw M6x60 for 44390 107

65338 Flat Key A10x50 for 44390 17 24957 Screw for 44390 57 25796 Handle Sleeve M8x58 for 44390 108

68064 Flat Key 10x40 for 44390 18 67954 Spring for 44390 58 67988 Flat Beater for 44390 109

68065 Main Shaft for 44390 19 67953 Pin Shaft for 44390 59 67989 Side Guard for 44390 110

68066 Key C10x60 for 44390 20 68092 Shifting Yoke for 44390 60 65319 Stainless Steel Hex Bolt M12x50 for 
44390 111

64977 Thumb Screw for 44390 21 68093 Steel Ball 8 for 44390 61 65321 Stainless Steel Spring Washer 12 for 
44390 112

24967 Plug for 44390 22 68094 Gasket for 44390 62 67990 Subplate for 44390 113

67846 Bolt M6x20 for 44390 23 39316 Locking Washer for Screws for Back 
Housing for 44390 63 67865 Spring Washer 5 for 44390 114

68067 Attachment Hub for 44390 24 68095 Declutch Shift Shaft for 44390 64 67991 Hexagon Screw M5x25 for 44390 115

67849 Paper Washer for 44390 25 24883 Nut for 44390 65 67846 Bolt M6x20 for 44390 116

68068 Bevel Gear Unit for 44390 26 68096 Cam-Gear Shifter for 44390 66 39316 Locking Washer for Screws for Back 
Housing for 44390 117

68045 Hexagon Screw M10x25 for 44390 27 68097 Elastic Cylindrical Pin 4x45 for 44390 67 67914 Nut M6 for 44390 118

68069 Bearing 6305 for 44390 28 68098 Spring for 44390 68 67992 Gasket for 44390 119

68070 Bearing 6306 for 44390 29 68099 Plate-Shifter Index for 44390 69 67796 Safety Grid Positioning Block for 44390 120

24985 Plug Cover (Steel) for 44390 30 68100 Handle-Shifter for 44390 70 67798 Safety Grid Positioning Block for 44390 121

68071 Cover Gear Housing for 44390 31 65394 Phillips Screw M6x20 for 44390 71 67993 Hexagon Screws M6x40 for 44390 122

68072 Nut M24x2 for 44390 32 68101 Gear Box for 44390 72 67994 Safety Guard for 44390 123

68073 Spring Washer 24 for 44390 33 68102 Internal Gear for 44390 73 67995 Bowl for 44390 124

68074 Mid-Gear Wheel for 44390 34 68041 Hexagon Screw M10x40 for 44390 74 67996 Bolt M6x16 for 44390 125

67940 Key A=8mm x 28mm for 44390 35 68103 Worm Wheel for 44390 75 67997 Angle Iron for 44390 126

68075 Flat Key 8x32 for 44390 36 25765 Shifter Yoke for 44390 76 25720 Retainer-Spring 4x25 for 44390 127

68076 Circlips for Shaft 25 for 44390 37 68104 Motor for 44390 77 25046 Spring for 44390 128

68077 Plug 1 for 44390 38 25030 Spring Washers for 44390 78 67998 Top Cover Assembly for 44390 129

24882 Ring for 44390 39 65303 Hex Bolt M12x55 for 44390 79 67999 Bracket Block 1 for 44390 130

68078 Circlips 62 for 44390 40 68105 Flat Key 8x40 for 44390 80 24883 Nut for 44390 131

http://www.partstown.com/omcan/OMC24999?pt-manual=OMC-MX-CN-0060_pm.pdf
http://www.partstown.com/omcan/OMC25034?pt-manual=OMC-MX-CN-0060_pm.pdf
http://www.partstown.com/omcan/OMC24883?pt-manual=OMC-MX-CN-0060_pm.pdf
http://www.partstown.com/omcan/OMC25046?pt-manual=OMC-MX-CN-0060_pm.pdf
http://www.partstown.com/omcan/OMC24883?pt-manual=OMC-MX-CN-0060_pm.pdf
http://www.partstown.com/omcan/OMC12?pt-manual=OMC-MX-CN-0060_pm.pdf
http://www.partstown.com/omcan/OMC12?pt-manual=OMC-MX-CN-0060_pm.pdf


Parts Breakdown
Model MX-CN-0060 44390

Item No. Description Position Item No. Description Position Item No. Description Position

68000 Ventilation Plate for 44390 132 68017 Handle-Shifter Seat for 44390 161 68031 Support for 44390 186

68001 O-Ring 55x5G for 44390 133 68018 Key C6x35 for 44390 162 68032 Bottom Cover for 44390 187

24922 Green Button Round for 44390 134 68019 Hexagon Screw M6x15 for 44390 163 68033 Spring for 44390 188

67775 Emergency Stop Button for 44390 135 68020 Small Pulley for 44390 164 67828 Bolt M8x20 for 44390 189

24924 Red Button Round without Timer for 
44390 136 68021 Lifting Motor for 44390 165 68034 Wheel Plate for 44390 190

68002 O-Ring 250x5.3G for 44390 137 67779 Screw Nut M6 for 44390 166 68035 Wheel for 44390 191

68003 Top Cover for 44390 139 25096 Spring Washer for 44390 168 68036 Belt 10PJ 570 for 44390 192

68004 Pin 5x25 for 44390 140 68022 Bolt M8x30 for 44390 167 68037 Shaft Sleeve for 44390 193

68005 Gear Shift Lever for 44390 141 65326 Hex Bolt M10x30 for 44390 169 68038 Bearing 6304 for 44390 194

68006 Press Board for 44390 142 67803 Timer Knob for 44390 170 24883 Nut for 44390 195

67784 Bolt M6x10 for 44390 143 24924 Red Button Round without Timer for 
44390 171 68039 Bolt M10x100 for 44390 196

68007 Hexagon Screw M8x40 for 44390 144 25030 Spring Washers for 44390 172 68040 Shaft Block for 44390 197

68008 Shaft for 44390 146 68023 Lifting Clamp for 44390 173 68041 Hexagon Screw M10x40 for 44390 198

68009 Spring Washer 10 for 44390 147 65303 Hex Bolt M12x55 for 44390 174 24882 Ring for 44390 199

67984 Slotted Screws M8x15 for 44390 149 68024 Block for 44390 175 67947 Key A=6mm x 22mm for 44390 200

68010 D4C Switch for 44390 150 68019 Hexagon Screw M6x15 for 44390 176 68042 Screw Rod for 44390 201

68011 Body Assembly for 44390 152 68025 Back Cover Plate for 44390 177 68043 Feed Screw Nut for 44390 202

68012 Hexagon Screws M8x12 for 44390 153 24938 Spacer for 44390 178 68044 Nut Clamp for 44390 203

68013 Stop Switch-1 for 44390 154 68026 Tour Guide for 44390 179 68045 Hexagon Screw M10x25 for 44390 204

68014 Stop Switch-2 for 44390 154 67851 Bolt M5x16 for 44390 180 68046 Limit Switch for 44390 205

67833 Parameters Brand for 44390 156 68027 Clamp Screw for 44390 181 68047 Strut for 44390 206

25778 Timer for 44390 157 68028 Phillips Screw M4x10 for 44390 182 68048 Electrical Baffle for 44390 207

68015 Sticker for 44390 158 39316 Locking Washer for Screws for Back 
Housing for 44390 183 68049 Heavy Duty Connector for 44390 208

68016 Sticker for 44390 158 68029 Bowl Roller Seat for 44390 184 67802 Bolt ST 4.8x12 for 44390 209

67823 Bolt M4x6 for 44390 160 68030 Bracket Block 2 for 44390 185

http://www.partstown.com/omcan/OMC24922?pt-manual=OMC-MX-CN-0060_pm.pdf
http://www.partstown.com/omcan/OMC24924?pt-manual=OMC-MX-CN-0060_pm.pdf
http://www.partstown.com/omcan/OMC24883?pt-manual=OMC-MX-CN-0060_pm.pdf
http://www.partstown.com/omcan/OMC24924?pt-manual=OMC-MX-CN-0060_pm.pdf
http://www.partstown.com/omcan/OMC24938?pt-manual=OMC-MX-CN-0060_pm.pdf

